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Report No. : FG3N2109-02B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum L
Ref Level 0.00 dém Offset 5.80 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.30de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihabk Paks
-10 MR —fPURIOUS_|INE_ABS -10 déRR—FPLRIOUS | INE_ARS pARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dém
40 d8 -40 dBm
L - s,
-50 dBm—t 1 sl - - S0 dBm T s - - -,
-60 dB 50 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 592,14143 MHz -E2.56 dBm -39.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz 52,69 dém -39.69 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -52.71 dBm -39.71 di 1.000 GHz 1.840 GHz 1.000 MHz 1.79445 GHz -53.08 dam -40.08 dé
1.920 GHz 3.000 GHz 1.000 MHz 2.96794 GHz -52.09 dBm -39.00 d8 1.920 GHz 3.000 GHz 1.000 MHz 2.59946 GHz -51.93 dBm -38.93 dB
3.000 GHz 9.000 GHz 1.000 MHz 3,70068 GHz -45.08 dBm -32.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75910 GHz -44.11 dém -31.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69129 GHz -48.43 dém -35.43 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69379 GHz -48.47 deém -36.47 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.72804 GHz -44.62 dBm -31.62 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.71654 GHz -44.45 dBm -31.45 dB
L J J - L ] J -
Highest Channel / QPSK
Spectrum | u%:l |
Ref Level 0.00 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 d&d SPURIOUS | INE_ABRS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm 1 P i funling —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz -52.38 dBm -39.38 db
1,000 GHz 1,840 GHz 1,000 MHz 1.82132 GHz -53.07 dBm -40.07 dB
1,920 GHz 3,000 GHz 1,000 MHz 2.99262 GHz -52.11 dBm -39.11 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.82768 GHz -46.22 dBm -33.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70879 GHz -48.54 dBm -35.54 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.74654 GHz -44.65 dBm -31.65 dB
—
)il .
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2109-02B

LTE Band 25/ 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe )

Ref Level 0.00 dem
SGL Count 1004100

Offset 5.80 dB

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.80da

Mode Auto Sweep

@1 AvgPwr (@1 Avapwr
Limit iheuk PARS Limit i\.gbk PAES
-10 ddfE—§PURIOUS JINE _ARS PARS -10 dghE—§PURIOUS | INE_ARS PARS
SPURIOUS_LI £BS, | SPURIOUS_L. BS_
[-20 dem——— -20 dBm
-30 der -30 dBm
40 dB 40 dBm
Paot
50 dB 1 - o oo, S0 dBm T | P T A it
L P | D
(o
60 dB -60 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm o0 dém
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | __Powerabs | Alimit
30.000 MHz 1.000 GHz 1.000 MHz 57372064 MHz E2.55 dBm ~30.55 dB 30.000 MHz 1.000 GHz 1.000 MHz 929,95252 MHz -52.40 dBm -30.40 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83978 GHz -52.85 deém -39.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.77724 GHz -53.04 dém -40.04 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.99334 GHz -52.17 dBm -39.17 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.99406 GHz -52.04 dBm -39.04 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70069 GHz -44.79 dBm -31.70 de 3.000 GHz 9.000 GHz 1.000 MHz 3.75769 GHz -43.93 dém -30.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69979 GHz -48.36 dém -35.36 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70879 GHz -48.41 dém -35.41 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.73754 GHz -44.71 dBm -31.71 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.71654 GHz -44.51 dBm -31.51 dB
7 — — —
L J J - L L J -
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBRR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
ot et
-50 dBm—ﬁwM e =
W ™
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 1.000 GHz 1.000 MHz 859.66267 MHz -52.46 dBm -39.46 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82552 GHz -53.15 dBm -40.15 dB
1,920 GHz 3.000 GHz 1,000 MHz 2.98219 GHz -51.50 dBm -38,50 dB
3,000 GHz 9,000 GHz 1.000 MHz 3.82468 GHz -44.33 dBm -31.33 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65779 GHz -48.44 dBm -35.44 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.74204 GHz -44.44 dBm -31.44 dB
—
) ] w
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Report No. : FG3N2109-02B

LTE Band 25/ 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe )

Spectrum

Ref Level 0.00 dém Offset 5.80 di Mode Auto Sweep Ref Level 0.00 dem Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit iheuk PARS Limit i\.gbk PAES
-10 ddfE—§PURIOUS JINE _ARS PARS -10 dghE—§PURIOUS | INE_ARS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_L] BS_
-20 der -20 dBm
-30 der -30 dBm
40 dB 40 dBm
50 dB T 50 dBm T
| M‘l J | uu-’T N
o Detylreret : R
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm o0 dém
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs | alimit
30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz ~56.83 dbm ~43.83 0B 30.000 MHz 1.000 GHz 1.000 MHz 917,83358 MHz -56.88 dém -43.88 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80579 GHz -55.14 deém -42.14 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -55.82 dém -42.82 dé
1.920 GHz 3.000 GHz 1.000 MHz 2.99100 GHz -5£5.90 dBm -42.90 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.98974 GHz -56.08 dBém -43.08 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70069 GHz -43.57 dBm -30.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75569 GHz -42.43 dém -20.43 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67879 GHz -56.17 dém -43.17 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.66329 GHz -56.10 dém -43.10 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.70754 GHz -5£3.09 dém -40.09 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.73354 GHz -53.19 dBm -40.19 dB
7 — — —
L J J - L JL J L

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dém Offset 5.80 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit G¢heck PABS
10 dBRR NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
M —] —
B e ~ :
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 1.000 GHz 1.000 MHz 882.93103 MHz -56.69 dBm -43.69 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81418 GHz -57.16 dBm -44.16 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99262 GHz -56.19 dBm -43.19 dB
2.000 GHz 9.000 GHz 1.000 MHz 2.82068 GHz -42.71 dBm -29.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65129 GHz -56.09 dém -43.09 dB
13,000 GHz 19,500 GHz 1.000 MHz 15.74454 GHz -53.09 dBm -40.09 db

)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2109-02B

LTE Band 25/ 10MHz

TEL : +86-512-57900158
FCC ID : SPYTC605AN

Lowest Channel / QPSK Middle Channel / QPSK
Spe 1 = [ spectrum L
Ref Level 0.00 dém Offset 5.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck PAES Limit i\.gbk Paks
-10 défe —$PURIOUS J INE_ARS PAES -10 déRR—FPLRIOUS | INE_ARS pARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_L] BS_
-20 der 20 dBm
-30 der 30 dBm
40 ds -40 dBm
-50d8 I -50 dBm T
[ —— P 1" -
ol 1 Y D ——— ~ 1 e
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 30006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.62019 MHz -56.67 dBm -43.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz ~56.74 dBm ~43.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80579 GHz -55.06 dBm -42.06 de 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -55.48 dém -42.48 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99604 GHz -56.28 dBm -43.28 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.59046 GHz -55.86 dBm -42.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70119 GHz -43.36 dBm -30.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75118 GHz -43.47 dBm -30.47 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.72628 GHz -56.29 dBm -43.29 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.67220 GHz -56.20 dém -43.20 dé
13.000 GHz 19.500 GHz 1.000 MHz 15.73054 GHz -53.01 dBm -40.01 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.74654 GHz -53.07 dBm -40.07 dB
~r — - —
L J J - L L J Lo
Highest Channel / QPSK
Spectrum | ué’
Ref Level 0.00 dém Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 ddRe NE_ABRS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm I
——— PR W -
W il
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -56.70 dBm -43.70 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -57.42 dBm -44.42 db
1.920 GHz 3.000 GHz 1.000 MHz 2.99766 GHz -56.16 dBm -43.16 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.81118 GHz -44.40 dBm -31.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69429 GHz -56.10 dBm -43.10 dB
12.000 GHz 19,500 GHz 1.000 MHz 15.70654 GHz -53.16 dBm -40.16 db
Sporton International Inc. (Kunshan) Page Number 1 A4l of A154




SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2109-02B

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe: \ = [ spec o
Ref Level 0.00 d8m  Offset 5.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit iheuk PAES Limit i\.gbk Paks
-10 ddRA—FPURIONS | INE_ARS PARS -10 déRR—FPLRIOUS | INE_ARS pARS
| SPURIGUS_LINE_ABS_ [ SPURIOUS
-20 der 20 dBm
-30 der -30 dBm
40 d8 T -40 dBm T
50d8 -50 dBm
| -*-—‘1 |
e, o 2 - L ster e | .y e
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 30006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -56.84 dBm -43.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 956.61410 MHz -56.83 dBm -43.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.8376% GHz -54.39 dBm -41.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82888 GHz -55.46 dBm -42.46 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97283 GHz -56.28 dBm -43.28 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.98471 GHz -56.09 dBm -43.00 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.70169 GHz -43.00 dBm -30.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74660 GHz -43.15 dBm -30.15 d8
9.000 GHz 13.000 GHz 1.000 MHz 12.69729 GHz -56.26 dBm -43.26 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.71479 GHz -56.20 dBm -43.20 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.74754 GHz -53.16 dBm -40.16 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.73454 GHz -53.25 dBm -40.25 dB
 ad = " =
L J J - L L J [
Highest Channel / QPSK
Spectrum | u%:l |
Ref Level 0.00 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
o e i Ryt
e el tanees
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 890.68716 MHz -56.91 dBm -43.91 db
1,000 GHz 1,840 GHz 1,000 MHz 1.79739 GHz -57.18 dBm -44.18 db
1,920 GHz 3,000 GHz 1,000 MHz 2.98542 GHz -56.22 dBm -43.,22 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.80168 GHz -43.41 dBm -30.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71929 GHz -56.06 dBm -43.06 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.71304 GHz -53.23 dém -40.23 dB
—
)il (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2109-02B

LTE Band 25/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
(Specoram == |("spectrum T
Ref Level 0.00 dém  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dbm  Offset 580 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit iheuk PABS Limit ¢heck PAES
-10 ddRA—FPURIONS | INE_ARS PARS -10 déAR—FPURIOUS_| INE_ABS paBs
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der 20 dém
-30 der -30 dém
40 dB T 40 dBm
S0 dB 50 dBm ]
| | -\'-"“'I
B | o -, e | PO,
et
-70 dBm 70 dBm
-80 dBm 90 dém
90 dém -390 dBm
Start 30.0 MHz 30006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.08601 MHz -56.91 dBm -43.01 dB 30.000 MHz 1.000 GHz 1.000 MHz 867.29385 MHz -56.86 dém -43.86 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.8397%9 GHz -55.96 dBm -42.96 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82636 GHz -55.77 dém -42.77 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.98754 GHz -56.38 dBm -43.38 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.99334 GHz -56.00 dBm -43.00 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.70219 GHz -42.88 dBm -29.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74218 GHz -44.05 dém -31.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68629 GHz -56.08 dBm -43.08 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70879 GHz -56.20 dam -43.20 dé
13.000 GHz 19.500 GHz 1.000 MHz 15.71854 GHz -53.16 dBm -40.16 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.73204 GHz -53.21 dBm -40.21 dB
 ad —— " —
L JU J - L L J [
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 ddRe NE_ABRS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm T
‘ [ _“—'L“-l
eyt At -
il
o
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 1.000 GHz 1.000 MHz 905.71464 MHz -56.97 dBm -43.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83223 GHz -57.21 dBm -44.21 db
1,920 GHz 3.000 GHz 1,000 MHz 2.59298 GHz -56.10 dBm -43.10 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.79218 GHz -43.99 dBm -30.99 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63380 GHz -55.97 dBm -42.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73204 GHz -52.97 dBm -39.97 db
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Report No. : FG3N2109-02B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0026
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0046 PASS
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0063
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0024
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : SPYTC605AN
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s=amranas. FCC RF Test Report Report No. : FG3N2109-02B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.07 5.86 6.20 6.58 PASS

LTE Band 26 / 15MHz
Middle Channel / Full RB/ QPSK
Spectrum | (=)
Ref Level 24.80 dém Offset 4.80 dB
e Att 304 AQT 2 ms @ RBW 20 MHz
[0 155 view
s
0.1 -
0.01-
\\
1E-O T
E-0 \\
E-O LI
1 Y
(CF 8365 MHz Mean Pwr + 20.00 4B
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 10% | ©0a% | o0.01% |
Trace 1 [ 21.61dem | 27.44 dam .83 0B 2.35 d8 +.23 dB 5.07 d8 £.45 0B
L 1 [ EECRRRE
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Middle Channel / Full RB/ 16QAM

Spectrum o

Ref Level 24.80 dem  Offset 4.90 db

o Att

30 dB

2ms @ RBW 20 MHz

AQT

0.01

cF 836.5 MHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Peak Crest | 10%

1%

samples: 130000
0.1% | 0.01% |

Mean
Trace 1 [ 20.67 dgm
T

27.20 dém 6,53 dB 2.93 d8

4.81dB

5.86 dB 6.38 0B

L JL

Middle Channel / Full RB/ 64QAM

Spectrum o
Ref Level 24.80 dom  Offset .80 0B
e Att 30de AQT Zms @ RBW 20 MHz
[@15a view
0.01
N 5
5 5
16D
Y
Y
\ S
4
1E-0 -
X
t
1E-D ’
|
F 836.5 MHz ean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean Peak crest | 10% | 104 | 0a%s | 0019% |
Trace 1 [ 15.50 dém | 25.82 dém 7.23 db 3.07 dB 5.07 dB .20 db ©.56 db-
i
L JL J HERRCED e

Middle Channel / Full RB/256QAM

Spectrum

Ref Level 24.80 dam
o Att 30 d

Offset .60 db
AQT 2ms @ RBW 20 MHz

[@15a view

0.01

F 836.5 MHz

ean Pwr + 20.00 dB

Distribution Function

ary C

| Peak crest | 10%

1%

Samples: 130000
0.1% | o.01% |

Mean
Trace 1 [ 17.41 d&m
T

25.26 dém 7,65 dB 3.13 dB

5.25 dB

7.38 dB

L JL
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26dB Bandwidth
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LTE Band 26
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum :%:‘ pect
Ref Level 24.80 dom Offset 4,60 08 @ RBW 300 kHz RefLevel 24.00 dom  OHset +.00 0B e RBW 300 kHz
o At S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 300E SWT 1264 @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@17 Max (@ 17k Mzx
Mili] 15.00 dBm| MI(1] 14.09 dBm)|
20 dém K‘{ 38,0980 Mit] 20 dBm 830.8960 MHz,
v n A A AN, oy o B ~ ~ A
10 dBm [T ] LAWY ,'\‘ ) 26.00 dB) 10 dom SR TAN Ay 26.00 dp)
| Bw 14.625000000 MHz| ] BW 1 14.685000000 MHZ
0 i Q factor 1 57.4 o Q factor 56.6)
-t d
-20d yi <
D e Rt ST N s N N
B ™
40 40 o
S0 -50
60 df -0 d
70 -70
CF 836.5 MHZ 1001 pts Span 30.0 MHz CF 836.5 MHzZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-valug |  Y-value | Function | ian Result
ML 1 638,928 MHz 15.08 dbm ndE down 14.625 MHz M1 1 30,896 WAz 12.99 dem b down 14.685 MHz
T 1 829,127 WHz -11.02 dam e, 26.00 d8 T1 1 629.097 MHz 11,14 dBm ndd 26.00 dB
T2 1 943,753 MHz -11.21 dm Q factor 57.4 T2 1 843,783 MHz -11.22 dam q factar 56.5
—
L )i J - L I J

LTE Band 26
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum L pectrum -
Ref Level 24.80 dém Offset 4.80 dB & RBW 300 kHz Ref Level 24.80 dém Offset 4.80 d® & RBW 300 kHz
lo At S0dE SWT  126ps @ VBW  1MHz  Mode Aute FFT e att 0B SWT 126 ps @ VBW 1MHz  Mode Aute FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
20 o 1813 dbm 20 dor . Mili] “16.26 dBm|
833.1030 MHz| i3 832.6840 MHZ]
s 26.00 dB| P ke SR 26.00 d8|
10 d8m ; 10 dam. \
i 9.830000000 MHz 7 Bw \ 9.670000000 MHz
od Q factor | 84.7 od / Q factor 86.1
\# T}
104 10 d ]
20 d = L e S 20 df f —
—+ e -~ A el BV AP P,
N v e
-30 Ly
40 o 40 di
0 50
-60 d -60 d
70 -70
CF 836.5 MHz 1001 pts Span 20.0 MHZz GF B36.5 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | jon Result |
ML 1 533,103 MHz 18.13 dbm gk down 9.53 MHz [ 1 532,684 MHz 16.23 dbm gk down 9,67 MHz
T1 1 831,485 MH2 -8.08 dBm nds 26.00 dB T1 1 831.685 MH2 -8.71 dBm nds 26.00 dB
T2 1 841,315 MHz -7.92 dbm G factor §4.7 T2 1 541,355 MHz -3.92 dem G factor B5.1
L )i J - L )i J

LTE Band 26
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum L
Ref Level 24.80 dm  Offset 4,80 dB & RBW 100 kHz Ref Level 24.80 dbm  Offset +.60 0B & RBW 100 khz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dom Ml 15.10 dBm| 20 dom Mi[1] 13.59 dim|
N 898.08800 MHz| 638.58000 MHz]
e o P A TP \
T A el S 26.00 dB| Ve 26.00 db|
1o dam J‘ Bw 1 5.005000000 MHZ| 20 dam Bw \ 5.215000000 MHZ|
od 4 Q factor \\ 167.5) od Q factor 160.8]
-10 df = -10 df -
-20d -20d F
: e Y, k. e A
Mumnf | ~\/ -~ T -\
a0 oot Ml o
40 40 o
-50 -50
60 df -0 d
70 -70
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 638,088 MHz 15.10 dem ndE down 5,005 MHz M1 1 638,588 MHzZ 13.59 dem ndE down 5,215 MHz
T 1 833,983 MHz -10.92 dam e, 26.00 d8 T 1 833,873 MHz -12,38 dam e, 26.00 d8
T2 1 838,988 MHz -10.86 dm Q factor 167.5 T2 1 539,087 MHz -12.53 dBm Q factor 160.8
L )i J - L )i J -
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum 3
RefLevel 24.00 dom  OHset +.00 db = RBW 100 khz Ref Level 24 80 dbm  Offset 80 db & RBW 100 kHz
ko Att 30 dE  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Mzx [@ 17k Max
20 de: \YL M1[1] 17.04 dBm)| 20 de: mi[1] oa6 ;;QZHDI‘\"BF:H
ad 7690 MHz| 1z
- et e WO i oy
) ) A e N~ ~ 1l \ 26.00 dB| o i i A nad’ =y 26.00 dB)
10 de \ 10 d8 Y
i Bw 1 3.146900000 MHZ| i Bw \ 3.110900000 MHZz|
o e / Q factor | 265.5 0 dbm / Q factor 269.0
10 o 10 d
P, /
-20 N -20 =
S = B ~J ]
30 30 d
40 dl -40
=0 -50 d
60 di -60
70 70 df
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 835.5769 MH2 17.04 dBm ndB down 3.1460 MH2 M1 1 836.7328 MHz 15.99 dém ndB down 3.1109 MHz
T1 1 534.9176 MHz -6.82 dBm nde 26.00 dB T1 1 834,9356 MH2 -10.01 dBm nd 26.00 d8
T2 1 838.0644 MHz -8.98 dBm q factor 265.5 T2 1 £538.0465 MHz -9.35 dBm Q factar 260.0
— —
| il |
L )i ) - ( )jd ) (]

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

RefLevel 24.00 dom  OHset +.00 db = RBW 30 khz RefLevel 24.90 dém OHset +80 db @ RBW 30 kHz
ko Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT pe At 30 dE SWT 63.2 us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Mzx [@ 17k Max
[FFTEN] 15.27 dBm)| o mif1], 15.23 dBm)
20 dé 20 de
y 836.78810 MHz - Y §36.90840 MHz
. PR A i 26.00 db| 10 dom [ A e N e, 26.00 dB|
- Bw \ 1.356600000 MHZ - Bw \ 1470600000 MHz
0 dem / Qfectar |\ 616.0 0 dem Q factor \ 610.6
11,/ Ny TL/ Nz
10 di / { 10 d v
~ \, N
-20di —— - 20
AN PN e | N P P
B\ N
K i) -
40 d -40
50 -50 d
60 d -60
-70 70 di
GF 836.5 MHZ 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Markar Marker
Type | Ref | Tre | X-value [ v-value | Function | Function Result Type | Ref | Trc | X-value ¥-value | Function | Function Result
M1 1 536.7681 MHz 15.27 dBm nde down 1.3566 MHz M1 1 836.9084 MHz 15.23 dém ndb down 1.3706 MHz
T1 1 B835.8147 MH2 -10.64 dBm ndg 26.00 d8 T1 1 B835.8001 MHz -10.82 dBm ndg 26.00 dB
T2 1 £37.1713 MHz ~10.78 dm Q factar 616.5 T2 1 §37.1797 MHz -10.66 dbm Q factar 610.6
— —
il T
L )i J - L )i J -
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SPORTON LAB.
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LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum
Ref Level 24.80 dom Offset 4,60 08 @ RBW 300 kHz dém  Offset 4,80 db @ RBW 300 khz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At 30de SWT  126ps @ VBW 1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 1007100
(@17 Max (@ 17k Max
s Mili] 15.82 dém
2048 - 834.8520 MHz 20 dex B41.1450 MHz|
10 donr AL TBEBYT " 13.456543457 MHz . L e, Ao, 13.426573427 MHz
) / |
0dem Y odém +
\ \
1o 10 df
1 \
. | Y
-20 — -20 d —
J e A e £/
30 a0t =
40 d 40d
50 -50
50 d -60 d
70 70
CF B36.5 MHz 1001 pts Span 30.0 MHz CF B36.5 MHz 1001 pts Span 30.0 MHz
Marker arker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-volue | v-value | Function | Function Result
M1 1 834,852 MH2 15.82 dém ML 1 541.145 MHz 13.51 dBm
Ti 1 £20.7867 MHz 9.61 dem Orc Bw 13456543457 MHz T1 1 829.7567 MH2 8.55 dBm oce Bw 13.426573427 MH2
T2 1 843.2433 MHz 9.91 d8m T2 1 943.1833 MHz 8.05 dBm
y —
{ 1 ) - ( ) ]
Spectrum & pectrum =
Ref L Offset +.80 d8 @ RBW 300 khz Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz
S SWT 126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode autc FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
. ML M1[1] 17.24 dBm) MI[1] 15.32 dBm)|
e TN IS 834.1420 MHz 208 533.5630 MHz
. e L 9.070929071 MHZ o M
10 d8m 10 dor : Zl T 9.010989011 MHZ|
| 1
0 dém ] 0g8m ¥
4 /
tod 7 B b f 'ﬁ
\ /
L \ / \
- I W e
40 40 d
50 df -0
60 60 d
=70 df -70
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
ML 1 B34, 142 MHz 17.24 dbm M1 1 833,363 MHz 15.32 dem
T1 1 831,0446 MHz 9.65 dBm Occ Bw 2.070925071 MH2 Ti 1 B31.9845 MHz 10.45 dBm Occ Bw 5.010988011 MHz
T2 1 8410155 MHz 11.06 dém Tz 1 40,9955 MHz 10.25 dBm
! )
L )i J L )i J -
RefLevel 24.00 dom  OHset +.00 db = RBW 100 khz Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz
e Att 300E SWT 15 ps @ VBW 300kHz  Mode autc FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
15.19 dBm 13.63 dBm
2048 837.29900 MHz| 2048 835.01100 MHz|
A T
m Py e, 186 M
10 dom Wik 1.495504496 MHz 10 dar : 1.485514486 MHz
0 dem A - 0dém ‘i
/ \ /
10 di -t d
N ! \
-20 df % -20 d -
~ A - - i R
J\\J\W;«.;»m_r ~ Sy AN A APy A
-30 & {
40 d 40 d
=0 -0
-60 df -60
70 70
CF 836.5 MHz 1001 pts Span 10.0 MHz OF B36.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valueg | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B37.299 MHz 15.19 d8m M1 1 835,011 MH2 13.63 dBm
1 1 634,25225 MHz 10.34 dBm Oce Bw 4.495504496 MHz T1 1 834,25225 MHz 9.43 dm Oce Bw 4.485514486 MHz
T2 1 838.74775 MHz 10.55 dam T2 1 838, 73776 MHZ 7.75 darm
i ! ™) i ! ]
S I J - S L J
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LTE Band 26

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

RefLevel 24.00 dom  OHset +.00 db = RBW 100 khz Ref Level 24 80 dbm  Offset 80 db & RBW 100 kHz
o Att 300E SWT 15 ps @ VBW 300kHz  Mode autc FFT o att 0GB SWT 19 s @ VBW 300 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Mzx [@ 17k Max
! 17.00 dBm 20 dB CITEVIY 16.55 dBm
20 da N Ep— . 837.51300 MHz . §37.59090 MHz
- A - CC v T e B 2.721278721 MHz2|
10 dom " GccBw 2.733266733 MHz 10 dom
0 dém 0dem ‘\
/ \
10 o 10 d
/ / \
=20 dhq = et " - -20 —
(VAR E N P \‘*"'\’\mJ\.
-30 30 df
40 d -40
=0 -50 d
<60 di -60
70 70 df
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 B37.513 MHz 17.00 dBm M1 1 837.5903 MHz 16.55 dém
T1 1 635.13337 MHz 9.63 dm Oce Bw 2.733266733 MHz T 1 835.13936 MH2 10.15 dBm Oce Bw 2.721278721 MHz
T2 1 £37.86563 MHz 9.75 darm T2 1 637.86064 MHz .07 dém
il T il '
L JU J L JL J v

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o pe m =
Ref Level 24.00 dom  Offset +.00 b = RBW 30 kHz Ref Level 24.00 dom  Offset +.00 db = RBW 30 khz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT o At 30dE SWT 632 ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 B Mi[1] 17.21 dBm) 20 B MI[1] 15.73 dBm)|
I 836.48320 MHz 036.47480 MHz
. PPN e S A 1.088111888 MHz o e 1 s B 1.099300699 MHz
10 dam i ¥ 10 d8 - bt
0 dém 0 dBm
N
~ i .
-10 df -10di
/ . 7 ~
v V. - v _.
40 40 df
50 -0
-60 o 60 d
70 70
CF 836.5 MHZ 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 536, 4832 MHZ 17.21 dbm M1 1 36,4748 MHz 15.73 dam
T 1 835,95455 MHZ 8.41 danm Oce Bw 1.0BE111888 MHz T1 1 83594695 MHz 7.52 dbm Occ Bw 1.089300689 MHz
T2 1 837.04266 MHz 8.30 dém T2 1 83704825 MHZ 5.97 dam
i ' i T
L 3|0 J - L 30 ) -
pectrum pect
Ref Level 25.20 dom Offset 5.20 08 & RBW 300 khz RefLevel 25.20 dom  Offset 5.20 0B & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
ML) 15.35 dém ML) 14.74 dBm
20 db 830.1740 MHz 20 de B826.2780 MHz
10 d8m PSP oty AN | e ieg B 13.486513487 MHz . A i, E B e 13.396603397 MHZ|
B ] { ! f
0 dém / | 0 dom f
/ | | \
10 df 'd T 10 df -
7 \ T \
/ -y / \
- -20
- | T e i A
30
40 dBm ~40 dem
-50 df -50 d
60 df 60 d
70 70
OF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 830,174 MHz 15.35 dBm M1 1 826,278 MHz 14.74 dam
T1 1 8172567 MHz 9.80 dBm Occ Bw 13.4B6513487 MHz 1 1 8172867 MHz 10.00 dém Occ Bw 13.396603397 MHz
T2 1 30,7433 MHZ 10.57 dam T2 1 30,6833 MHZ 8.19 danm
— —
i T il )
L JL J L JU
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 480 dp Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

oOffset 480 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
imit ¢heck » | SPURIGHE GHBEKABS_ PASS
20 UFE‘:W EPURIOUS_LINE_ABS ] / \ U 9Pfe - Plfﬁgl:rusiu\ti.‘«ns? PABS
10 dBm ’ 1\ 10 dBm j |\.
ods l‘ 0ds ]
-10 dem A -10 dam—{
-20 dBm .V\ -20 dBm
-30 dBm \‘ \ 30 degy \|\
f
-4 dBm ‘q, 40 dim ¥
50 dem B LuSt A‘ﬁ"ﬂ{ .
TV
-60 dBm = =t i 60 dB S
VU RIS e ] — i N

-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -49.90 dBm 847.000 MHz 340,000 MHz 100,000 kHz 848,76124 MHz 21.06 dém -5.04 dB

£823.000 MHz 824,000 MHz 20.000 kHz 823.98550 MHz -19.45 dBm 845,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -19.35 dBm -6.39 db

824.000 MHz 826.000 MHz 100.000 kHz 62426474 MHz 21.15 dBm 850.000 MHz 860.000 MHz 100,000 kHz 850,00500 MHz -50.08 dBm -37.08 dB

. —
mn T
I ( ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[Spectrum

Ref Level 24.80 dém
SGL Count 100/100

Offset 4.80 dB Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

oOffset 480 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 u|a"“" Gheck PABS ,;Jlékhmh:liﬁii:k»ﬁab, PABS

ihe _GPURIOUS_JINE_ABS, PAES Line _; PURII:?USiLI\EJ‘«DS? PAES

e o,
10 dem ff"“ """‘”“\ 10 derf T
0 dBm | Il o An-«zl l‘
-10 dom -10 dgm !
| SPURIOUS_LINE ‘ IV ju \
20 dem ) *—Ww ;5;3 T k
-30 d8m / "0 de <
-40 dgm /L -40 dBm AN
- N
50 dem = 50 dBm S
Sy S,
60 dBm——— 60 dB
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_ || Start 847.0 MHz 3003 pts Stop 860.0 MHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Llow | Rangeup | REW | Frequency | Power abs | ALimit

£15.000 Mz 923,000 MHz 100.000 kkz £822.59600 MHz -35.53 deém -22.53 db 847.000 MHz 949,000 MHz 100,000 kHz 848,35365 MHz 13.15 dem -16.85 dB

£823.000 MHz 824,000 MHz 20.000 kHz 82399950 MHz -23,28 dim -10.28 dB 840,000 MHz 850,000 MHz 20.000 kHz 849.00150 MHz ~54.80 dBm 11.80 dB

£24.000 MHz 526,000 MHz 100,000 kHz 524,55445 MHz 12,07 dém -16.93 gk 250000 MH= 260 000 MH= 100,000 kHz 250 00500 MH= 239,18 dBm TR

—
-
e il 1
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 db Mode Auto Swesp

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

oOffset 480 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

imit Gheck PARS - SPURIIO CHBIEK RS PASS

ZU agm
0 uF.‘m—- EPURIOUS_|INE_ABS, PABS Irf\ ine _: PL,IT'%IIDUSiLI\EiAnsf PARS
10 dBm |L\I 10 dBm fl |‘|
|
ods ] L 0ds (
10 dem \ -10 dem
SPURIOUS_LINE_ABS \|| lr
-20 dBm ] \1 -20 dBmr
-30 dBm \
-40 dBm -/ \
-50 dém
-
_,;W V .‘\"“«.\.ﬁ“
g [
-60 dBm - —— i &0 dB — —
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit Range low | Rangeup | RBW | Freguency | __powerabs | ALimit

E15.000 MHz 523,000 MAz 100.000 kHz 822.98002 MHz -51.13 dBm -38.13 dB 547,000 MHz 349,000 MHz 100,000 kHz 343,73726 MHz 20,57 dém -0.43 dB

823.000 MHz 824.000 MHz 20.000 kHz 823.99950 MHz -20.07 d8m -7.07 dB 549.000 MHz 550.000 MHz 20,000 kHz 849.00050 MHz -20.34 dBm ~7.34 dB

824.000 MHz 826,000 MHz 100.000 kHz 824.25475 MHz 20.14 d2m -0.86 dB 850,000 MHz 960.000 MHz 100.000 kHz 850.01499 MHz -50.81 dBm -37.81 dB

b - - T
J -
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.80 dBm  Offset 4.80 cB Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 cvgPwr
imit heck raps SPURIGHIE CHBEKABS PABS
<U dgm 1 5 r AT
a0 ”Fﬂm SPURIOUS_| INE_ABS. PAES itim PuRl[Jud LINE_ABS PAES
10 dBm . ¥
|
| |
ode | ‘
-10 dBm f \
SPURIOUS_LINE_ABS \
20 dem }‘ #
-30 dBm! \\
40 dBm o / s
B N
St | [
-50 dam - 50d
-60 dBm o -60 dem S
-70 dBm 70 dB
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822.99600 MHz -37.72 dBm -24.72 dB £47.000 MHz 545,000 MHz 100,000 kHz 843,12338 MHz 11,92 deém -18.08 dB
§23.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.59 dBm -11.59 dB B849.000 MHz 850.000 MHz 20.000 kHz 849.00050 MHz -25.88 dBm -12.88 dB
£24.000 MHz 826,000 MHz 100.000 kHz 824.99201 MHz 12,24 dbm -17.76 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,00500 MHz -38.98 dBm -25,98 db
m — -
!
J - L J J L]
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LTE Band 26 / 1.4MHz / 64QAM
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